From Machine Number 340 2605

\

\ baes NG
20002

HARRIER 56

ROTARY LAWNMOWER
Parts Book

Self Propelled Model
Self Propelled Electric Start Model

PLEASE READ OWNERS MANUAL BEFORE USING MOWER

HAYTERS P.L.C.
BISHOP’S STORTFORD - HERTS CM23 4BU -ENGLAND




‘uonelISN|l swesjuiepy
9gG Jaluey | ‘bl

ove 3a02



HARRIER 56 SPARE PARTS LIST
(Subject to revision without notice)

HAYTERS

ftem Part No. Description
No. No. Off
1 340049 1 Belt
2 1428 1 Circlip
3 1662 1 Woodruff key
4 3064 1 Oilite bush
5 5421 2 Spring
6 340015 1 Cutterbar
7 3296 2 Oilite bush
8 04020 1 Spring clip
9 4452 1 Bush
10 09545 4 M8 x 12 Countersunk screw
11 5218 2 Wheel
12 5220 2 Wheel cover
13 3997 1 Roll pin
14 09575 3 M6 x 20 Setscrew
15 02575 1 Plain washer
16 6164 1 Cutter disc
17 08266 1 Plain washer
18 09280 2 Plain washer
19 09472 1 Plain washer
20 340028 ° 2 Clamp plate
21 02708 2 Circlip
22 03096 1 Circlip
23 3997 2 Roll pin
24 09349 3 3/8" UNF x 1.1/4" Screw
25 09116 1 3/8" UNF x 1.1/4" Setscrew
26 4486 2 1/2” UNF Nut
27 201086 2 Starloc washer
28 330053 1 Height adjuster handle
29 09273 1 Spring washer (S/C)
30 219111 1 Pulley
31 12486 2 Spring
32 09600 2 Screw

Item Part No. Description

No. No. Off

33 09365 12 M6 x 16 Screw

34 340044 1 Rear roller frame & handle assy.
35 340088 2 Quter roller

36 340092 1 Centre roller

37 09441 2 Nut

38 226034 2 Bush

39 09365 1 M8 x 16 Screw

40 09547 1 M6 x 30 Bolt

41 340097 2 Oil seal

42 226024 2 Saddle boit

43 4014 1 Distance piece

44 340017 1 Engine B & S Quantum power
45 340008 1 Mainframe assembly
46 340011 1 Throwplate

47 340037 1 Rear roller shaft

48 340012 1 Ratchet plate

49 340013 1 Height adjuster spring handle
50 234051 2 Nut

51 340027 2 Lower handlebar

52 219023 1 Jockey lever

53 218026 1 Jockey pulley c/w bush
54 219028 4 Securing plate

55 5321 2 Woodruff key

56 340014 1 Connecting rod

57 340020 1 Front axle assembly

58 219036 2 Bearing moulding

59 219037 4 Securing plate

60 219050 2 Spacer

61 219051 1 Sprocket

62

63 219052 1 Spacer

64 219053 1 Spacer




‘uoijeIISn|i swelyuie
95 Jousey | 614

ove€ 302



HARRIER 56 SPARE PARTS LIST
(Subject to revision without notice)

HAYTERS

item
No.

Part
No.

No.

Oft

Description

: Iltem Part No. Description

Vfa No. No. Off
65 2381 2 Qilite bush
66 2190565 1 Transmission cover
67 340016 1 P.T.0. Coupling
68 219060 1 Bearing housing moulding
69 219061 1 Pulley
70 219064 1 Belt guide
71 219054 1 Chain
72 340050 1 Cover
73 340051 1 Underguard
74 340022 1 Rear deflector
75 340024 1 Pivot roa
76 340052 2 Deflector spring
77 09437 1 M6 Plain nut
78 340070 1 Grassbag assembly
79 340025 1 Upper handlebars
80 219090 1 Clutch lever
81 219083 1 Idier sprocket sleeve ¢/w bushes
82 09474 1 M6 Spring washer (S/C)
83 340018 1 Throttle control & cable
84 226013 | 2 Handwheel
85 4017 2 Washer
86 340019 1 Clutch cable
87 320048 2 Tube plug
88 219102 2 Roller bearing housing
89 09365 2 M6 x 16 Self tapping screw
90 | 340096 2 Roller clutch
91 3966 2 Cable tie
92 340082 1 Brush strip
93 09570 2 Coach bolt
94 09438 2 Nyloc nut
95
96

97

98

99

100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125
126
127
128




Hun usbieyn 3 90099¢
wooj Bulm
2 UDHMS M/ D |043U0D 313104y L } L1olbE 6
19MOd wnjueny § 3 g auibug 1 401018 72> 8
dwe(n i ¥609¢¢ Vi
aseq J19A00 AlsliRg | £60927¢ 9
doj sen00 Aio)ieg L L609¢c G
A1o11eg L 5009272 14
110G ydoe0D 91 X 9N 4 0456 e
nu ueld gin [4 LEV6 4
D/ S Jaysem Buuds gy [4 v.v6 L
HO ‘ON ON
uonduosag "ON 1Jed ws}|

SjuelIeA LIRS 21110913
95 JauueHy z 614 L¥€ 30D




ISSUE 2
MAY 1990
Part No. 340002




	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 


